
PROJECTION:

A

A

31
1

28
1

27
1

25
1

30
3

30
3

30
329

3

26
4

26
12

32
1

SECTION A-A 

12
2

13
1

14
1

16
1

17
1

18
2

21
1

20
1

22
1

23
1

24
1

2
2

3
2

4
1

1
1

11
1

6
1

7
1

8
1

10
2

9
1

15
8

FRONT INPUT SHAFT

REAR OUTPUT SHAFT

SERIAL # STAMPED ON TOP 
OF BEARING HOUSING

19
AR

5
1

29
3

SEE TABLE "B" FOR 'K' PORT FLANGE OPTIONS
26
12

34
6

33
1

HALE TYPE DSD SERIES PUMP ASSEMBLY
WITH "LG/XG" GEARBOX

NOTES:

SEE SHEET 2 FOR AVAILABLE OPTIONS.1.

ALL FASTENERS SHALL BE INSTALLED WITH A THREAD LOCKING 2.
ANAEROBIC ADHESIVE/SEALANT: LOCTITE #243 HIGH TEMPERATURE 
THREADLOCKER OR EQUIVALENT.

CAUTION: ALL FASTENERS ON THIS UNIT HAVE BEEN SELECTED PER 3.
THEIR APPLICATION.  HALE PRODUCTS DOES NOT RECOMMEND 
REPLACING FASTENERS WITH ANYTHING OTHER THAN HALE PART 
NUMBERS PROVIDED.  REPLACING WITH A WEAKER ALTERNATIVE 
POSES A SAFETY RISK.

FOR ALL TORQUE SPECIFICATIONS, REFERENCE TABLE "C".4.

SEE "BRONZE P/N" COLUMN IN TABLES "A", "B" AND "F" FOR BRONZE 5.
VERSION PART NUMBERS.

SEE PL916 FOR INSTALLATION DETAILS AND VOLUTE ORIENTATIONS.6.

*  SHIM INSTRUCTIONS:
USING .005 INCH FEELER GAUGE, CHECK PUMP 
SHAFT FLOAT BETWEEN 409 BEARING AND 
GEARBOX HOUSING.  IF FLOAT IS LESS THAN .005 
INCH, SHIM MUST BE REMOVED AS FOLLOWS:

REMOVE 7/16-14 x 1-1/4 CAP SCREWS THAT 1.
HOLD IMPELLER ASSEMBLY TO GEARBOX.
REMOVE 5/8-11 x 1-1/4 CAP SCREW AND 2.
WASHER.
REMOVE 409 BEARING AND SHIM.3.
RE-INSTALL 409 BEARING ONTO SHAFT, AND 4.
SECURE IN PLACE USING 5/8-11 x 1-1/4 CAP 
SCREW.
RE-INSTALL 7/16-14 x 1-1/4 CAP SCREWS.5.

* REQUIRES SPACER:

IRON - (1) 159-0010-01-0
    (1) 046-0050-00-0
    (4) 018-1820-25-0

-OR-
BRONZE - (1) 159-0010-21-0

          (1) 046-0050-00-0
          (4) 018-1820-05-0

TABLE "A" - BOM TABLE
ITEM NO. PART NUMBER DESCRIPTION QTY. BRONZE P/N COMMENTS

1 REAR BRG HSG REAR BRG HSG 1 SEE TABLE "F" SEE TABLE "F"
2 040-4490-00-0 O-RING 2
3 321-0040-00-0 CLEARANCE RING 2
4 002-5401-00-0 SUCTION HEAD 6IN VICT 1 002-5401-01-0
5 016-1050-00-0 QFLO/DSD IMPELLER 1
6 064-5070-01-0 PIN-5/32X2L SST COTTER 1
7 037-2300-00-0 IMPELLER SHAFT 1
8 110-7040-00-0 ZS-274 NUT-IMPELLER 1 SEE TABLE "C"
9 016-1080-00-0 INDUCER 1

10 017-0110-00-0 IMPELLER KEY 2
11 296-5210-03-0 MECHANICAL SEAL 1
12 046-1640-00-0 GASKET 2
13 296-2090-00-0 OIL SEAL 1
14 077-2120-01-0 77S212 RETAINING RING 1
15 018-1812-25-0 SCREW, 7/16-14 X 1.25, GR8 8
16 046-6020-00-0 GASKET, CIR-W263 1
17 048-0150-00-0 344-11 (T-344) SHIM 1
18 250-0211-20-0 211W BEARING 2
19 048-0170-00-0 344-09 (C-344) SHIM AR * SEE SHIM INSTRUCTIONS
20 250-0409-00-0 BEARING, 409K, 409S, 6409 1
21 017-0300-00-0 DRIVEN SHAFT KEY 1
22 097-0830-01-0 WASHER-IMP SHAFT 1
23 018-2414-25-0 SCREW, HHCS, 5/8-11X1-1/2 LG,GR8 1
24 PUMP SHAFT GEAR PUMP SHAFT GEAR 1  SEE TABLE "E"
25 217-0501-00-0 PLUG-3/4 NPT M.I. 1 217-0501-01-0
26 018-1812-25-0 SCREW, 7/16-14 X 1.25, GR8 28 018-1812-05-0 SEE TABLE "B" FOR 'K' PORT 

HARDWARE
27 115-0050-00-0 115-B FLANGE-BLANK 1 SEE TABLE "B" SEE TABLE "B"
28 142-0390-00-0 RING SEAL BL & B SQAURE 1
29 217-0201-00-0 1/4 NPT SQUARE HEAD STEEL PLUG 3 217-0201-01-0
30 217-0301-00-0 PLUG-3/8 NPT SQUARE HEAD 3 217-0301-01-0
31 001-5132-00-0 VOLUTE BODY 1 001-5132-01-0
32 GEARBOX G GEARBOX ASSEMBLY 1 SEE PL914
33 046-6370-01-0 GEARBOX COVER GASKET 1
34 018-2014-25-0 SCRW,1/2-13X1.5,GR8,ZNC PL 6

TABLE "E" - PUMP SHAFT GEAR
NO. OF TEETH GEAR PART NO. PUMP MODELS

18 031-0920-00-0 DSD-23L & DSD-28X
20 031-0930-00-0 DSD-21L & DSD-25X
22 031-0940-00-0 DSD-19L & DSD-23X
24 031-0950-00-0 DSD-17L & DSD-21X
26 031-0960-00-0 DSD-15L & DSD-19X

TABLE "F" - REAR BEARING HOUSING
BEARING 

HOUSING P/N 'LG' GEARBOX 'XG' GEARBOX

IRON
062-0770-00-0 DSD-23 & DSD-15 DSD-19 & DSD-28
062-0770-01-0 DSD-21 & DSD-17 DSD-25 & DSD-21
062-0770-02-0 DSD-19 DSD-23

BRONZE
062-0770-20-0 DSD-23 & DSD-15 DSD-19 & DSD-28
062-0770-21-0 DSD-21 & DSD-17 DSD-25 & DSD-21
062-0770-22-0 DSD-19 DSD-23

TABLE "D" - OPTIONS AND ACCESSORIES
OPTION DRAWING NUMBER

ESP PRIMING PUMP PL821
PVG PRIMING VALVE PL480
SPV PRIMING VALVE PL828

SPEED COUNTER ADAPTER PL910
PUMP SHIFT INDICATOR LIGHTS PL746

LG/XG GEARBOX ASSEMBLY PL914

TABLE "C" -  TORQUE SPECIFICATIONS
TORQUE

SIZE LB-FT N-m
7/16-14 GRADE 8 70 95
7/16-14 SILICON BRONZE 29 39
5/8-11 GRADE 8 220 298
ZS-274 IMPELLER NUT 210 285

TABLE "B" - 'K' PORT FLANGE OPTIONS
IRON BRONZE

FLANGE TYPE FLANGE P/N HARDWARE 
(QTY 4) FLANGE P/N HARDWARE 

(QTY 4)
BLANK (STANDARD) 115-0050-00-0 018-1812-25-0 115-0050-01-0 018-1812-05-0

1-1/4" NPT 115-1260-00-0 018-1812-25-0 115-1260-01-0 018-1812-05-0
2" NPT 115-0060-00-0 018-1812-25-0 115-0060-02-0 018-1812-05-0

2-1/2" NPT 115-0070-00-0 018-1820-25-0 115-0070-01-0 018-1820-05-0
3" NPT 115-0080-00-0 018-1824-25-0 115-0080-01-0 018-1824-05-0

TRV & TRV-L SEE PLATE 729 018-1812-25-0 SEE PLATE 729 018-1812-05-0
ALLOY OR MAGNESIUM 

ANODE* SEE PLATE 869 018-1812-25-0 SEE PLATE 869 018-1812-05-0

REVISIONS
ECN REV. ZONE CHANGED FROM BY DATE APVD

CFL3300 J -- REDRAWN IN SOLIDWORKS; REDRAWN ON FSG 
BORDER; ADDED INDUCER TO ALL RATINGS JRH 27OCT2014 JRP

5427 K -- GEARBOX UPDATED, REFER TO PL914 KTN 22APR2021 TAM

C

D

1 2 3

A

B

1 2 3

C

4 5 6

A

B

D

654

7 8

7 8

E

F

E

F

G

H

G

H

9 11 1210

9 1110 12

K

L

M

J J

L

K

M

13 1514 16

13 161514

COPYRIGHT ©  
NOT TO BE REPRODUCED OR USED TO

MAKE OTHER DRAWINGS OR MACHINERY

FINISH

MADE FROM

MATERIAL

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
[ INCHES ARE FOR REFERENCE, ONLY]
TOLERANCE FOR MILLIMETER DIMENSIONS:
X: ±1
X.X: ±0.5
X.XX: ±0.25
X.XXX: ±0.125
ANGLES: ±0.25°
SURFACE TEXTURE IN μm Ra
REMOVE ALL SHARP EDGES, 0.25MAX

TITLE

PROJECT MD

06AUG1999DATE

APPROVED

DRAWN

D
SIZE

1 OF 2

DRAWING NUMBER

SCALE
1:3

SHEET

REV

FSG OF

IDEX CORPORATION

PL789  K

HALE TYPE DSD SERIES PUMP
DPL



PROJECTION:

SEE NOTE 1

PTO DRIVE OPTION
REAR OUTPUT SHAFT BLANKED OFF

SOME COMPONENTS SHOWN UNSECTIONED
SEE TABLE "H" FOR PART DETAIL

SCALE 1 : 3

7
8

11
2

7
4

10
2

11
2

7
4

8
1

9
1

6
1

5
1

3
2

13
1

12
1

3
2

4
1

2
1

1
1

FRONT INPUT SHAFT

B

B

5
12

SECTION B-B

2
1

3
1

4
1

1
1

C

C

10
1

7
6

9
2

8
2

SECTION C-C

2
1

3
1

4
1

6
1

1
1

PTO DRIVE OPTION:
APPARATUS MANUFACTURER TO FURNISH SPEED COUNTER 1.
ADAPTER TO CORRECT FOR P.T.O RATIO.  1"-20 THREADED 
CONNECTION.  SEE PL910 FOR DETAILS.

TO CONFORM TO NFPA 1901, THE APPARATUS 2.
MANUFACTURER MUST INSTALL INDICATOR LIGHTS FOR 
PUMP AND ROLL OPERATION PER HALE PLATE NO. 746.

METRIC SUCTION HEAD OPTION
SEE TABLE "G" FOR PART DETAIL

METRIC SUCTION HEAD
WITH RAM'S HORN OPTION

SEE TABLE "G" FOR PART DETAIL

HALE TYPE DSD SERIES PUMP ASSEMBLY
WITH "LG/XG" GEARBOX

TABLE "H" - PTO DRIVE BOM TABLE
ITEM PART DESCRIPTION PTO/QTY.

1 031-0170-00-0 ZSF-204 S'COUNTER DRIVE GEAR 1
2 546-2520-00-0 TACHOMETER PLUG REPLACEMENT 1
3 077-2750-01-0 5100-275 RETAINING RING 2
4 250-0214-06-0 214KG BEARING 1
5 046-5130-00-0 GEARBOX BEARING COVER GASKET 1
6 077-2810-00-0 RETAINING RING 1
7 018-1812-25-0 SCREW, 7/16-14 X 1.25, GR8 8
8 044-1120-00-0 BEARING COVER 1
9 250-0306-20-0 306W BEARING 1
10 115-0091-01-0 GEARSHIFT SHAFT FLANGE 2
11 046-5060-00-0 GASKET QL-W429 2
12 142-0160-00-0 SLINGER 1
13 537-1740-01-0 SLIDING GEAR SHAFT 1

TABLE "G" - OPTIONS BOM TABLE
ITEM PART DESCRIPTION QTY BRONZE P/N

1 046-1640-00-0 GASKET 1
2 002-5570-00-0 METRIC SUCTION HEAD 1 002-5570-01-0
3 321-0042-00-0 CLEARANCE RING 1
4 040-4490-00-0 O-RING, Ø9.975 X 0.275" 1
5 018-1812-25-0 SCREW, 7/16-14 X 1.25, GR8 12 018-1812-05-0
6 60840 O-RING, 194.5X3 1
7 218-1215-02-0 CSW HH M12 X 30.00MM(1.75TP)ZI 6
8 MS50-30 STUD, M12x1.75x30 CLASS 8.8 2
9 210-1200-02-0 M12 NUT 2

10 178-0470-00-0 CASTING RAMS HORN 8-BOLT X 6" WELD X 6" WELD 1

REVISIONS
ECN REV. ZONE CHANGED FROM BY DATE APVD

- - See Sheet1 See Sheet1 - - -

C

D

1 2 3

A

B

1 2 3

C

4 5 6

A

B

D

654

7 8

7 8

E

F

E

F

G

H

G

H

9 11 1210

9 1110 12

K

L

M

J J

L

K

M

13 1514 16

13 161514

COPYRIGHT ©  
NOT TO BE REPRODUCED OR USED TO

MAKE OTHER DRAWINGS OR MACHINERY

FINISH

MADE FROM

MATERIAL

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
[ INCHES ARE FOR REFERENCE, ONLY]
TOLERANCE FOR MILLIMETER DIMENSIONS:
X: ±1
X.X: ±0.5
X.XX: ±0.25
X.XXX: ±0.125
ANGLES: ±0.25°
SURFACE TEXTURE IN μm Ra
REMOVE ALL SHARP EDGES, 0.25MAX

TITLE

PROJECT MD

06AUG1999DATE

APPROVED

DRAWN

D
SIZE

2 OF 2

DRAWING NUMBER

SCALE
1:4

SHEET

REV

FSG OF

IDEX CORPORATION

PL789  K

HALE TYPE DSD SERIES PUMP
DPL


	Sheet1
	Drawing View1
	Section View A-A
	Drawing View13

	Sheet2
	Section View P-P
	Drawing View29
	Section View B-B
	Drawing View31
	Section View C-C


